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3.15 Radiated Emission Measurement

3.15.1 Limit of Radiated Emission Measurement
The emissions from an intentional radiator shall not exceed the field strength levels specified in the

following table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.15.2 Measuring Instruments

See list of measuring instruments of this test report.
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3.15.3 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength for both horizontal polarization and
vertical polarization of the antenna.

e. For each suspected emission, the EUT was arranged to its worst case and then tune the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum reading.

f. For testing below 1GHz, set the test-receiver system to peak detector function and specified
bandwidth,120KHz. When the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then testing will be stopped and peak values of EUT will be reported,otherwise, the
emissions will be repeated one by one using the quasi-peak method and reported.

g. For testing above 1GHz, set the test-receiver system to peak detector function and specified
bandwidth,1MHz. When the emission level of the EUT in peak mode was 20dB lower than average
limit (that means the emission level in average mode also complies with the limit in average mode),
then testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will
be measured in average mode again by setting the measurement bandwidth of test-receiver
system to 1MHz with 10Hz video resolution bandwidth,then reported. The highest frequency range
was investigated up to the tenth harmonic of the highest fundamental frequency,and the amplitude
of spurious emissions which are attenuated more than 20 dB below the permissible value need not
be reported.
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3.15.4 Typical Test Setup of Radiated Emission

Antenna
L
r— ] f
1~4m
EUT
- - .. | g
0.8 M
Ground Plane
v N
TurnTable I

Spectrum Analyzer /

Test Receiver
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3.15.5 Test Result

Frequency Range Below 1 GHz
Modulation Type :  T1t/4-DQPSK (EDR 2Mbps)
Channel : 39

Test Engineer : Sun Wang

Level {dBuim)
B0

Temperature : 21~-26
Relative Humidity :  49~51%

Polarization : Horizontal

Date: 2008-04-01

FCCCLASSB
!_.l:_
ap[—
7 g g
A ) B
|
|
|
o 30 224, 418, 612, 806, 1000
Trace: (Discrete) Fvequenty fWbiz)
Site DECHOA-HY
Condi Lion FOT CLASE-E Sn LE=ANTCHSI0Z1) WORTZNETAL
EUT Smari Phone
Tower : 1 EYacrBiN
Hage | FR BTILOT-01
Hlena - BT Te On3% : 244187 + Adaptor
Tata Rale ZDHE
Plans - EI
THET
5N ©TVEIITA008
Over Limit  Beadintenna LCable Preamp Aot Table
Freq Level Limit Line Level Factor Loss Factor FPas Pos Bemark
MHz dBu¥./m db dBu¥sm dBu¥ dBn dB dE cn deg
L 30.00 23.35 -16.6L 40.00 36.%% (9.66 0.30 33.50 -—- -—— Peak
2 92.64 27.30 -16.20 43.50 50.5] 9.82 0.50 33.33 Lo 103 Peak
3 216,03 29.04 -16.96 46,00 51.80 10.27 0.66 33.50 =S -— Peak
q Tab, B0 22,75 -23.206 46.00 34.52 [19.88 L.20 365 St -— Peak
B BIR. D0 24.44 -21.58 46.00 35.5L 20.38 L[.30 32.75 —= -—— Peak
B 895,00 23.80 -22.20 46,00 33.9% 20.93 [.26 3i. 39 =T -—— Pzak
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Frequency Range Below 1 GHz

Modulation Type: Tt/4-DQPSK (EDR 2Mbps)  Temperature : 21~26
Channel : 39 Relative Humidity :  49~51%
Test Engineer : Sun Wang Polarization : Vertical
80 Lewel (B ity rm) Date: 2008-04-01
FCCCLASS-B |
P 1
40 |
2 .2 - . ”
o 30 224, 4186 612 B0 1000
Trace: (Discrete) Frequency (Miz)
Site [ H OG- HY
Cordi Lion FCC CLASSE §m LF=AMTYBGI1121Y YERTTCAL
ElIT Smart Phone
Power s LE0Yac/ B0H:
Had=l FE BITIDV-01
Hlena - BT Te_(h3% . 44188z + Adaptar
Tata Rale ZDHE
Plars o |
THET
LT - TYEIICA0DE0
Over Limit Eeaddntenna Cable Preamp Ant Table
Freq Level Limit Line Level Facter Loss Factor Pas Pos Eemark
MHz dBu¥/m db dbu¥/m dBu¥ dB/m db db ci deg
L 3p.00 23,89 -l6. 11 40.00 37.43 1(9.88 0.30 33.50 s -— Peak
c @ of. 83 25,27 -14.73 40.00 5L.4% 6.77 0.40 33.3% LOD 143 Peak
3 02.84 26.54 -15.96 4350 49.75 9.82 0.50 33.33 iy -— Pzak
a THE. B0 Z1. 28 -24.72 48.00 33.85 18.38%8 L. L0 32.85 i -— Pezak
0 BT8.50 23.04 -22.36 40.00 34.7] 20.38 [.30 3275 o] -—- Peak
B 060.00 Z23.00 -31.00 54.00 32.98 Z1.03 [ 30 3220 M -— Peak
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Site
Comdi tion
EUT

TPower
Heade |
lleng

Taka Rale
Plare
THET

5

fr e e N R
T O D

& ED

Frequency Range : 1 GHz ~ 25GHz

Modulation Type : Tt/4-DQPSK (EDR 2Mbps) Temperature : 21~26
Channel : 00 Relative Humidity : 49~51%
Test Engineer : Sun Wang Polarization : Horizontal
i Level ;uﬂuumﬂ Date: 2008-04.01
FCCCLASS B
i 7 FCC CLASS-B {nvu}
L .
:
0 SG00 5800, 10600, 15400, 20200, 25000
Trace: (Discrete) Frequancy (MHz)
o DECHOB-HY
FCC CLASS-B Gn SHR-ERF WORN WORIZONTAL
Smarl, ©
| 20¥a e B0N:
FRBIIDT=01
©OET Te (nb0 ; Z402U0: v fganter
i 2OWS
. E
c THEIITADifE4
Over Limit EReadAntenna Cable Presmp  Ant Table
Freq Level Limit Line Level Factor Loss Factor  Pos Fos Bemark
MHz dBu¥/m dE dBu¥/m  dBu¥ dBE/m db dB cn deg
2380 09 49 38 -24.62 T4.00 49,28 31,86 3,02 35 68 LOD 0 Peak
238089 35,91 -17.09 54.00 36.8L 31,86 3.592 35 68 LO# 100 Average
240200 59, 33 09.22 3l.BB 3.82 35.68  IO0 i) Peak
2402, 00 BB, 75 Bo,B5 31,86 3,02 35 68 LO8 100 Average
249400 44,30 =29, 70 74,00 43,95 32,00 4,06 3570 Lo (1 Peak
249400 31,69 -22.31 b4, 00 3[.34 32,00 4.06 3570 LOE 100 Averaze
8082 00 53.87 -20.33 T4.00 46,73 35.72 T.47 36,30 Lon {1 Peak
BOBZ. 00 42,57 -11.43 54,00 35,68 3572 T.47 36,30 Loo 22| Averagze

Remark: #3 and #4 are Fundamental Signals
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Frequency Range : 1 GHz ~ 25GHz

Modulation Type: T7t/4-DQPSK (EDR 2Mbps) Temperature : 21~26
Channel : 00 Relative Humidity : 49~51%
Test Engineer : Sun Wang Polarization : Vertical
Lewel (B im) Darte: 2008-04-01
107
3
4
| FCC CLASS B
54 | T FCCCLASS-H '[i‘-'lf':-:i}
¥
. 1000 S0, 1000, 15400, 202060, 25000
Trace: (Discrets) Prequeniy (NBiz)
Gite DacHnE=HY
Condi Lion : FOC CLASE=B 3n SWF-EHF WORN YERTICAL
FiIT ri Phone
Pomer [ELIT T
=] FR RITIAT-01
flenn BT Te_Chdd ; 2d00MAz + Agaptor
Tata Rate DK
Flanz : EI
L 1| [
LN TYRIITADDRNd
Over Limit FBeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pas Pos Bemark
MHz dBu¥/m dE dBu¥/m dBu¥ dBm dB dE cn deg
L 2380, 89 46,68 -Z7.32 T4.00 48,53 3|.880 3.892 35.68 LOD 0 Peak
c @ 2330.09 33,10 -20.90 H4.00 33.00 31.30 3.52 35.62 LOZ 309 Average
3@ 240Z, 00 93,83 03.74 3L.88 3.02 3583 Lan 0 Peak
4@ 2402, 00 80,73 80.83 31.886 3.02 35.03 [02 309 Average
b 2434, 00 44,03 -29.97 T4.00 43,70 3L.898 4.06 35,70 Lo 0 Peak
B 2484, 00 31.64 -ZZ2.38 H4.00 31.31 3L .98 4.05 35.TD [0z 309 Average
7@ a07a. 00 53.89 -E0.6% 7400 48,45 35,71 7.4 30.30 Lan 0 Peak
2@ anTe. 00 42,18 -11.84 5400 35.28 35.TL T.4T 36,30 Lan 122 Average

Remark: #3 and #4 are Fundamental Signals
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Frequency Range : 1 GHz ~ 25GHz

Modulation Type : Tt/4-DQPSK (EDR 2Mbps) Temperature : 21~26
Channel : 39 Relative Humidity : 49~51%
Test Engineer : Sun Wang Polarization : Horizontal
i L el (B im) Date: 2008-04.01
a
|
FCC CLASS B
i : FCC CLASS B {A\FG}
— % |
0 5000 SB00, 10600, 15400, 20200, 25000
Trace: (Discrete) Feanuan cy Wiy
Site DECHDS=HY
Candi Lion © FCC CLASS=R 3n SWE=EHF HORN BORTZOMTAL
Eur 1 rl i
Power 1 IE‘[I‘I'.}:WBQH:
ilnde | FRBITIDT-01
denn ET Ta_Ohif : 2ddIlHe + Agaplor
Tata Rale ZDHE
Plare El
TiET
SN TVRTITA00604
Over Limit Readinterna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
MHz dBu¥./m df dbBu¥/m  dBu¥  dE‘m di dE el i deg
L 2372.00 43,72 -30.28 T4.00 43.68 3[.83% 3.890 3663 Lan 01 Peak
2 J372.00 3E. 14 -Z1.86 b4 00 3210 31.83 .89 3b. 68 LOB 396 Average
o @ 2441, 00 26,51 80.29 31.93 3.99 3b.69 Lo 1 Peak
4@ 2441, 00 83, 23 g83.0L 21.893 3.089 35 .63 LG ddh Average
b 2500.00 43,95 -30.06 74.00 43,80 32,00 4.06 3510 Lo 01 Peak
B 200000 3171 -22.29 H4.00 31.36 32.00 4.06 35.70 LG 43b Average
i 8727.00 52.8% -2[. 11 T4.00 45 72 36,13 T. 48 36.44 Lan 0 Peak
g BY2T.00 42,09 =11.90 54.00 34,92 36,13 T.48 36,44 L0 152 Average

Remark: #3 and #4 are Fundamental Signals
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Frequency Range : 1 GHz ~ 25GHz

Modulation Type : Tt/4-DQPSK (EDR 2Mbps) Temperature : 21~26
Channel : 39 Relative Humidity : 49~51%
Test Engineer : Sun Wang Polarization : Vertical
Level (dBuwim) Date: 2008-04.01
107
3
4
FCC CLASS.B
54 F FCCCLASS B {A_fq}
i 1000 00, 1060, 154040, 20200, 25000

Trace: (Discrete) Frequency (MHz)

Sike DECHOG-HY

Condi Lion : FCC CLASS=R 3n SHF-EWF WOEN VERTICAL
EUT : Smarl o

Power - 1 EYae Bt

Hod=l FR REEIDT-00

Hlena ET Te Ohid ; 2dd41¥Az + Agaptor

Data Rate ZDHE

Plare : Kl

THET

| TVYRIITADDAN

ver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pas Pos Bemark

MHz dBuY/m db dBu¥/m dBu¥ dBE/m db dB cn deg

L 2338.00 46,13 -I8.87 T74.00 45.03 3L.86 3.82 35.68 LOn 0 Peak
& 2338.00 32.18 -Z1.82 54.00 32208 3l.836 3.82 35.83 LG 2686 Average
38 244100 95T Bb.50 31.93 3.99 35.49 Lon 0 Peak
4@ 2441, 00 22,03 Bl.8lL 31.93 3.89 35.08% L0 EB8 Average
D 2dad. 00 44.23 -29.77 T4.00 43.90 3L.98 4.06 35.70 LaD 0 Peak
B 2484.00 31.73 -Z2.27 54.00 21.40 31.98 4.06 3570 L0 286 Average
T Br6. 00 53.33 -Z0.67 74.00 46,22 35,08 T.4p 38,42 Lon 0 Peak
B @ arae. 00 42,19 -11.85 H4.D) 35.04 36.08 T.d5 36.4d [ 307 Average

Remark: #3 and #4 are Fundamental Signals
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Frequency Range : 1 GHz ~ 25GHz

Modulation Type : Tt/4-DQPSK (EDR 2Mbps) Temperature : 21~26
Channel : 78 Relative Humidity : 49~51%
Test Engineer : Sun Wang Polarization : Horizontal
e Level {dBuim) Date: 2008-04.01
3
FCC CLASS.B
iR
q
i FCC CLASS B (AVG)
54 wll
| — | . . .
p:
0 5600 5800, 10600, 15400, 20200, 25000
Trace: (Discrete) FEOGUEH EY W)
Site [aCHD8-HY
%ﬁ;mi Lign FCC CLASS-R Sn SWF-HF HOWN HORTZONTAL
1 bt §
Power i I?ﬂ‘f.,,.;n}ﬂﬂi
ilnde | FR BIT107-01
Wleng ET To _OnhTH : ZdE0UHz + Adaphor
Tata Rate -
Tlars El
THET
5N TYRI 1T 00804

Over Limit Readfintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fas FPos Remark

MHz dBu¥./m db dBu¥/m dEuyV  dE/m di dE cn deg

2290, 00 43.48 -30.52 T4.00 43.38 &l.86 B.92 35.68 LoD 0 Peak
239000 3,98 -22.02 bH4.00 3LLER 31,86 3,082 35 .63 L0F  3Lb Averaze
L 2480.00 96,66 86,33 41,88 406 35 ThH LG 0 FPeak
@ 2480, 00 84,80 84,47 31.898 4.05 35,70 LOF  3L5 Average

2483.47 61.890 -12.10 T4.00 B1.57 31,98 4.05 35.70 LoD 0 Peak
2483.47 5000 -4.00 54,00 49.67 3898 4.06 3570 [03 315 Averaze
722100 52,87 -2, 13 T4.00 46,09 35 7L T.IT 36.09 L0 i} Peak
TEAL.00 42,08 -11.92 54.00 35,28 35,71 T.L7T 38.09 LoB 216 Average

O R U= T W)

Remark: #3 and #4 are Fundamental Signals

Page Number : 142 of 186



woras FCC [ |IC Test Report Report No. : FR811107-02

Frequency Range : 1 GHz ~ 25GHz

Modulation Type : Tt/4-DQPSK (EDR 2Mbps) Temperature : 21~26
Channel : 78 Relative Humidity : 49~51%
Test Engineer : Sun Wang Polarization : Vertical
Level (dBuwm) Date: 2008-04.01
107
&
FCC CLASS.B
i . 7 FCC CLASSB mvﬁ}
1 i
0 000 5800, 10600, 15400, 20200, 25000

Trace: (Discreta) Frequency (MHz)

Sike IR0 E-HY

Condi Lign FCC CLASS-B 5o SHF-EAF HORH YERTICAL
EuT . Bmarl Fhone

Power . [E0¥ac/BOHE

Hlode| : FR BEEIOT-0F

Hleno - ET Ta_hTH : ZdE0UAz + Ggaphor

Tata Rate :  IDHG

Thare - EI

TaET :

LM TR IR D0O04

Over Limit Beadintenna Cable Preamp At Table
Freq Level Limit Line Level Facror Loss Factor Fos Pos Bemark

HHz dBuY/m db dBu¥/m dBu¥ dE/m db dB cI deg

2310.00 44,19 -29.81 74.00 44,28 31.73 3.82 35.68 LOn 0 Feak
230,00 &l.84 -22.16 H4.00 31.94 31,78 B.82 35.00 [0 28B4 Average

L 2

Z 3

3 X 2480, 00 94,78 94.43 31.98 4.0b 35,70 Lan 0 Peak
4@ 2480, 00 &1, 20 B0.93 31.88 4.06 35.T0 oo 284 Average
D 2483.47 o). 14 -13.80 74.00 B59.8L 31.98 4.06 35,70 LoD 0 Peak
B! 2483. 47 48.38 -5.64 bH4. 00 4803 31,98 4.06 3B T0 LR 284 Average
g 392,00 53,30 -20.70 74.00 46,53 35.64 % 23 36, 18 Lan 0 Peak

394,00 42.00 -12.00 5400 3529 80,64 T.E3 36,16 Log LLL Average

Remark: #3 and #4 are Fundamental Signals
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3.16 99% Bandwidth Measurement (BT)

3.16.1 Limits of 99% Bandwidth Measurement

None.

3.16.2 Measuring Instruments

See list of measuring instruments of this test report.

3.16.3 Test Procedure
4. The transmitter output was connected to the spectrum analyzer directly.
5. Set RBW of spectrum analyzer to 300kHz and VBW to 300kHz.

6. Set the 99% bandwidth function of spectrum analyzer, then measured and recorded.

3.16.4 Test Setup

L 1o
EUT
Spectrum Analyzer
3.16.5 Test Result
Modulation Type: GFSK Temperature : 27~29
Test Engineer : Darren Lin Relative Humidity :  47~48%
Frequency 99% Emission bandwidth
Channel
(MHz) (MHz)
00 2402 0.812
39 2441 0.824
78 2480 0.820
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® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -8.93 dBm
Ref 20 dBm *Att 20 dB * SWT 500 ms 2.402004000 GHz
20 Offpet 19|5 dB OBW812[.000000p00 kHz
Temp 1| [T1 OBW]
1o =2 Q dBm “
T 2|.401596p00 GHz

== Temp 2| [T1 OBW]
o

= T8 dBM || LvL
2].402408p00 GHz

-10
--20
1923
L_30 K
3DB
| 40 N,
-60
--70
-80
Center 2.402 GHz 200 kHz/ Span 2 MHz
Date: 9.JUL.2008 21:13:35
% *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -8.08 dBm
Ref 20 dBm *Att 20 dB *SWT 500 ms 2.440992000 GHz
20 Offpget 19({5 dB OBW824(.000000p00 kHz
Temp 1| [T1 OB
10 26| 54 dRm “
2[.440588p00 GHz
RMES
% Temp 2| [T1 OBW]
o

= 57 dBM|LvL
2].441412p00 GHz

~--10
~-20
(2
| _30 K
\\ 3DB
--40

-80

Center 2.441 GHz 200 kHz/ Span 2 MHz

Date: 9.JUL.2008 21:13:56
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% *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz 8.04 dBm
Ref 20 dBm *Att 20 dB *SWT 500 ms 2.480004000 GHz
20 Offget 19[5 dB OBW820|.000000000 kHz
Temp 1| [T1 OBW]
L10 ' 54 apn|EM
2[.4a79592p00 cHz
- Temp 2( [T1 OBW]
== 0 —Z6 152 dBm|| Ly
2[.480412p00 cHz
y
L _10 i
L 20 \\\\
T}/// 2
r-3° ’,/p z\\“‘*\\\\
. N
% \._,f"’
L -60
L-70
-80

Center 2.48 GHz 200 kHz/ Span 2 MHz

Date: 9.JUL.2008 21:14:18
3.16.6 Test Result
Modulation Type : T1t/4-DQPSK Temperature : 27~29
Test Engineer : Darren Lin Relative Humidity : 47~48%
Frequency 99% Emission bandwidth
Channel
(MHz) (MHz)
00 2402 1.248
39 2441 1.252
78 2480 1.264

Page Number

: 146 of 186



woras FCC [ |IC Test Report Report No. : FR811107-02

% *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -10.59 dBm
Ref 20 dBm *Att 20 dB *SWT 500 ms 2.402008000 GHz
20 Offpget 19({5 dB OBW 1[.248000p00 MHz
Temp 1| [T1 OB
o o2lac aee|EN
2[.401380p00 GHz
RMES
% Temp 2| [T1 OBW]
o —ZZ[ 97 dBm|| Ly
2[.402628p00 GHz
L
—-10 -
| ]
--20 ) \ S
—-30
3DB
-40
—-50
—-60
—-70
-80
Center 2.402 GHz 200 kHz/ Span 2 MHz

Date: 9.JUL.2008 20:38:20

% *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -10.10 dBm
Ref 20 dBm *Att 20 dB *SWT 500 ms 2.441008000 GHz
20 Offpget 19({5 dB OBW 1[.252000p00 MHz
Temp 1| [T1 OB
L10 21 anm|EM
2[.440376p00 GHz
RMES
% Temp 2| [T1 OBW]
o = = aBMm (| 1,vL
2[.441628p00 GHz
L
—-10
L™ T R
L 20 T T
—-30
3DB
- \’\M—‘
—-50
—-60
-70
-80
Center 2.441 GHz 200 kHz/ Span 2 MHz

Date: 9.JUL.2008 20:39:53
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% *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz 9.74 dBm
Ref 20 dBm *Att 20 dB *SWT 500 ms 2.480008000 GHz
20 Offget 19|5 dB OBW 1[.264000p00 MHz
Temp 1| [T1 OBW]
L1o 22031 gnn|EM
L R 2[.479364p00 GHz
RV
== Temp 2| [T1 OBW]
0 —ZZ 23 dBm|| Ly
2|.480628p00 GHz
—-10
S Vel e WP RN
L 20 T] T2
-30
3DB
-50
—-60
—-70
-80
Center 2.48 GHz 200 kHz/ Span 2 MHz

Date: 9.JUL.2008 20:40:16

3.16.7 Test Result

Modulation Type: 8-DPSK Temperature : 27~29
Test Engineer : Darren Lin Relative Humidity : 47~48%
Frequency 99% Emission bandwidth
Channel
(MHz) (MHz)
00 2402 1.252
39 2441 1.252
78 2480 1.256
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% *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -10.64 dBm
Ref 20 dBm *Att 20 dB *SWT 500 ms 2.402008000 GHz
20 Offpget 19({5 dB OBW 1[.252000p00 MHz
Temp 1| [T1 OB
o o247 aee|EN
2[.401380p00 GHz
RMES
% Temp 2| [T1 OBW]
o —ZZ[48 dBm||LvL
2[.402632p00 GHz
L
e —_ _m_ —_—
L_20 Tl T
—-30
3DB
-40
—-50
—-60
—-70
-80
Center 2.402 GHz 200 kHz/ Span 2 MHz
Date: 9.JUL.2008 21:13:09
% *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -9.92 dBm
Ref 20 dBm *Att 20 dB *SWT 500 ms 2.440996000 GHz
20 Offpget 19({5 dB OBW 1[.252000p00 MHz
Temp 1| [T1 OB
L10 21] 85 aen|EM
2[.440376p00 GHz
RMES
% Temp 2| [T1 OBW]
o =2Tf aBm || LvL
2[.441628p00 GHz
1
—-10
_~____ﬂ__anmmw4* “Waw~vvv\__d.——\
L 20 T T2
—-30
3DB
- \\_,..o-”
—-50
—-60
-70
-80
Center 2.441 GHz 200 kHz/ Span 2 MHz

Date: 9.JUL.2008 21:12:41
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% *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -9.47 dBm
Ref 20 dBm *Att 20 dB *SWT 500 ms 2.480000000 GHz
20 Offpget 19({5 dB OBW 1[.256000p00 MHz
Temp 1| [T1 OBW]
L10 =21 o dem|EM
2(.479368Dp00 GHz
%* Temp 2| [T1 OBW]
o —ZT[ 12 dBm||LvrL
2].480624p00 GHz
L-10 .

\TZ
L 20 3 \

—-30

-80

Center 2.48 GHz 200 kHz/ Span 2 MHz

Date: 9.JUL.2008 21:12:12
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3.17 Antenna Requirements

3.17.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used

with the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is

greater than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

3.17.2 Antenna Connected Construction
The antennas type used in this product is PIFA antenna for both WLAN and BT without connector

and it is considered to meet antenna requirement of FCC.

3.17.3 Antenna Gain
The antenna gain of EUT is —1 dBi, which is less than 6 dBi. Therefore, it is not necessany to reduce

maximum peak output powen limit.
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3.18 Test of Conducted Powerline

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 kHz and
return leads of the EUT according to the methods defined in ANSI C63.4-2003 Section 3.1. The
EUT was placed on a nonmetallic stand in a shielded room 0.8 meters above the ground plane
as shown in section 5.3. The interface cables and equipment positioning were varied within limits

of reasonable applications to determine the position produced maximum conducted emissions.

3.18.1 Major Measuring Instruments

See list of measuring instruments of this test report.

3.18.2 Test Procedures
a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at

least 80 centimeters from any other grounded conducting surface.

=

Connect EUT to the power mains through a line impedance stabilization network (LISN).
All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

=~ 0 o 0

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

2«

Set the test-receiver system to Peak Detect Function and specified bandwidth with

Maximum Hold Mode.
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3.18.3 Typical Test Setup Layout of Conducted Powerline
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Page Number : 153 of 186



woras FCC [ |IC Test Report Report No. : FR811107-02

3.18.4 Test Result of AC Powerline Conducted Emission
Test Mode: Mode 1

*  Frequency Range of Test: from 0.15 MHz to 30 MHz
Temperature: 24~25
* Relative Humidity: 51~53%
Test Engineer: __Darren
= All emissions not reported here are more than 10 dB below the prescribed limit.

m The test that passed at the minimum margin was marked by a frame in the following data
Lewvel {<dBuV} Date: 2005-06-20

\ CISPRCNSVCCI-B

o i)

\-\ CISPRCHSVCCIL-B AV
"-\-\-\_ |
3

’ 1502 0.5 1 2 3 10 20 30

Frequency (MHz}

Site : CO04-HY
Condition : CISPR/CNS/VCCI-B LIS 2008 0416 99041 LINE
EUT : Bmart Phone
POWER: 120V/60Hz
Aodel :FD811107-02
Memo : Rode 1
IMET
Over Limit Read LISN Cable
Freq Lewvel Limit Line Lewvel Factor Loss Remark

MH= dBulf de dBul dBulf de dB
1 0.1815220 45 17 -1%.25 64.42 45 06 o_09 0.02 QP
2 0_1815220 33.13 -21.29 54.42 33_02 009 0.02 RAverage
3 0.2429320 32.00 -30.00 £2_00 31._%%8 o_09 0.03 QP
4 0.2429320 23.1%8% -2%_ 82 52.00 23 06 o092 0.03 Average
5 0.2986%3D0 3I7.63 -22.65 60_.28 3I7.49 o_10 0.04 QP
& 0.2986%30 32_98 -17.30 50_.2% 32 %84 o_10 0._04 Average
| T E0.4214950 32 69 -14 .73 47.42 32_53 0_10 0_06 Ruverage
@ 0.4214%50 3I7.09 -20.33 57.42 36.93 o_10 0.06 QP
9 0.47864%0 3I2.44 -23 .92 56_.36 3F2_29 0o_10 0.05 QP
i 0. 4786490 26.00 -20_.36 46.36 25_85 o_10 0.05 Rverage
11 0. 6612710 3397 -22. 03 56.00 33 %82 0o.11 0.04 QP
12 0_.6612710 30.85 -15.15 46.00 30_70 0_11 0_04 RAverage
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Lewvel {<(dBuV} Date: 2008-06-20

[y
X CISPRACHSVCCI-B
\-\-\-\ CISPR.CHSVCCI-B AV

/

0 1502 0.5 1 2 5 10 20 k]

Frequency {(MHz)

Site : CO04-HY

Condition : CISPR/CNS/CCI-B LIS 2008 0416 99041 NEUTRAL
EUT : Amart Phone

POWER: 120V/60Hz

Model :FD811107-02

Memo :Dlode 1

INMET
Over Limit Bead LISN Cable
Freq Lewvel Limit Line Lewel Factor Loss Remark
MH= dBulf dB dBulf dBulf dB dB
1 0_1805620 44 65 —-19. 81 64 .46 44 55 0_08 o.02 QP
2 0_1805620 29.50 -24 96 54 46 29 40 o_og 0.02 Average
3 0.2391010 32.65 -28.4% 62.13 33.54 0.og 0.03 QP
4 0.23%1010 18 84 -33.29% 52.13 1%.73 008 0.03 fverage
5 0_3018750 32.9%3 -27.26 60.1% 32 %0 o_0% o.04 QP
& 0_3018750 21.45 -28. 74 50.19 21.32 009 0.04 Average
T 0.3633820 25.68 -32.97 5%.65 26.54 o.o9 o.05 QP
% 0_.3633820 132.52 -35.13 4%.65 13.38 009 0.05 fverage
9 0.4214950 24 .49 -32.93 57.47 2434 0o_09% 0.06 QF
10 0.4214950 17.86 -29.56 47 42 17.71 0o.0% 0.06 Average
11 0.6011200 24.25 -31.715 56.00 24_11 010 0.04 QP
12 o0.6011200 17.22 -28.78 46.00 17.0% 0_1o 0.04 fAverage
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Test Mode: Mode 2

*  Frequency Range of Test: from 0.15 MHz to 30 MHz
Temperature: 24~25
* Relative Humidity: 51~53%
Test Engineer: __Darren
= All emissions not reported here are more than 10 dB below the prescribed limit.

m The test that passed at the minimum margin was marked by a frame in the following data
- Lewvel {<dBul} Date: 2005-06-20

\ CISPRICNSVCCI-B
\-\‘\ CISPR.CHSVCCILB AV

» 1502 0.5 1 2 5 10 20 30

Frequency {(MHz)

Site : CO04-HY

Condition : CISPR/CNS/VCCI-B LISN 2008 0416 99041 LINE
EUT : Smart Phone

POWER: 120V/60Hz

Model :FDS811107-02

Memo :Dode 2

INMET
Over Limit Bead LTSN Cable
Ereq Lewvel Limit Line Lewel Factor Loss Remark
MH= dBulr dB dBulf dBulf dB dB
1201726080 40.61 -13.89% 54.50 4050 o.09 0.02 fAverage
2 0_1796080 49 .06 -15.44 64.50 48 95 o.09 0.02 QP
3 0_2479320 37.88 -24. .12 62.00 31.76 o.o9 0.03 Qp
4 0_.2429320 24 .50 -27.50 52.00 24 38 o.09 0.03 fAverage
5 0_3018750 39 .44 -20.75 6€0.1% 39 30 0o.10 0.04 QP
6 0_3018750 35.21 -14.9%8% 50.1% 35.07 o.10 0.04 Average
T E0.3633820 35%.28 -13.37 48.65% 35.13 o.10 0.05 fAverage
% 0_.3633820 38.27 -2Z0.38% 58.65 38.12 0.10 0.05 QP
3 0_4837480 36.99 -192.28 56.27 36.84 0o._10 0.05 QP
[1o =o_4e37480 24.27 -11.90 46.27 324.22 0.10 0.05 Average |
11 o.7274420 27.29 -18. .71 46. 00 27_15 0.11 0.03 Average
12 0.7274420 32.09 -23.91 56.00 321_ 395 011 0.03 QP
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Lewvel {<(dBuV} Date: 2008-06-20

\ CISPR/CHSVCCI-B
\ CISPR.CHSVCCI-B AV

/

00J502 0.5 1 2 5 10 20 30

Frequency {(MHz)

Site : CO04-HY

Condition : CISPR/CNS/VCCL-B LISN 2008 0416 99041 NEUTRAL
EUT : Amart Phone

POWER: 120V/60Hz

Model :FD811107-02

Memo : Dode 2

INMET
Over Limit Bead LISN Cable
Freq Lewvel Limit Line Lewel Factor Loss Remark
MH= dBulr dB dBulf dBulf dB dB
1 0_1815220 46.74 -17. 68 64 .47 46 64 0_08 0.0z QP
2 0_1815220 31.67 -22.75 54 .42 31.57 o_og 0.02 fAverage
3 0.2416480 37.55 -24 .49 £2.04 37.44 0.og 0.03 QP
4 0_2416480 22.31 -29.73 52.04 22.20 008 0.03 fAverage
5 0_3002800 35.35 -24. .89 60.24 3522 o_0% o.04 QP
& 0_3002800 22 86 -27.38 50.24 22.73 009 0.04 Average
T 0.3614620 33.12 -25.57 5%.6% 32 98 o.o9 o.05 QP
8 0_3614620 21.62 -27.07 4%.6% 21.48 009 0.05 fverage
9 0.4237340 25.78 -31.59 57.37 25.63 0o_09% 0.06 QP
10 0.4237340 15.76 -31.61 47.37 15.61 0o.0% 0.06 Average
11 0.483M80 24.44 -31.83 56_27 24_30 009 0.05 QP
12 0.4837M480 17.83 -28.44 4627 17.63 009 0.05 fAverage
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FCC /IC Test Report

Report No. : FR811107-02

Test Mode: Mode 3

Frequency Range of Test: from 0.15 MHz to 30 MHz

Temperature: 24~25
Relative Humidity: 51~53%

Test Engineer:
All emissions not reported here are more than 10 dB below the prescribed limit.

Darren

m The test that passed at the minimum margin was marked by a frame in the following data
i Level {dBuV})

Date: 2008-06-20

CISPRCHSVCCI-B

CISPRCHSNVCCIEI-B AV

40
! f i i
E
]
[}
h150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : COD4-HY
Condition : CISPR/CNS/VCCIL-B LISN 2008 0416 99041 LINE
EUT : Smart Phone
POWER : From Notehook
Aodel :FD811107-02
Memo : Miode 3
ILIET :
Over Limit Read LISN Cable
Ereq Lewvel Limit Line Lewel Factor Loss Remark
MH= dBulf dE dBul dBulf dB dB
|1 E0_1751540 50.08 -14 63 64_ 71 49 97 0_09 0.0z Qp
2 0.1751540 3%2_69% -15.02 54.71 39.58 o092 0.02 RAverage
3 0.2328500 41 23 -21. 12 6£2.35 41.11 o092 0.03 QP
4 0_.2328500 31 38 -20.97 52_356 31 26 n_09 0.03 Rverage
5 0.2940%70 34._19 -26.22 60.41 34_05 o_10 0.04 QP
& 0.29%940%70 26_057 -23.84 50.41 26._43 o_10 0. 04 Rverage
T 1825 31 .24 -24. 76 56_00 31_07 n_13 0.04 QP
] 1.825 24 .84 -21 16 46.00 24 87 013 0. 04 Average
2 4_008 30.927 -25.03 5S56.00 30.73 o_17 0.07 QP
in 4_ 008 1915 -2¢_.85 46_00 18 2921 017 0.07 Rrerage
i1 20.5%20 Z29.80 -30.20 &0.00 29 36 043 0.01 QP
12 20_5%0 22.78 -27.22 S50.00 22 34 043 0. 01 Average
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Lewvel {<dBuV} Date: 2008-06-20

CISPRCNSVCCILB

=
\ CISPRICHSVCCIB AV

. 1502 0.5 1 2 5 10 20 30

Frequency (MHz)

Site : CO04-HY

Condition : CISPR/CNS/VCCL-B LISN 2008 0416 99041 NEUTRAL
EUT : Smart Phone

POWER : From Notehook

Model :FD811107-02

Memo :Dode 3

INMET
Over Limit Bead LISN Cable
Freq Lewvel Limit Line Lewel Factor Loss Remark
MH= dBulr dB dBulf dBulf dB dB
1 01742130 49.98 -14. 74 6472 49 88 0_08 0.0z QP
2 01749130 33.34 -21.38 54 .72 33.24 o_og 0.02 fAverage
3 0.23216200 37.52 -24. .81 6£2.39 37.41 0.og 0.03 QP
4 0_.2316200 295 11 -23.28 52.3% 29.00 008 0.03 fAverage
5 0_2939830 35.20 -25.21 60.41 35.07 o_0% o.04 QP
& 0_2939830 12.53 -37.88 50.41 12_40 009 0.04 Average
7 1.826 30.48 -25.52 56.00 30.32 0.1z o.04 QP
] 1.826 23.57 -22.43 46.00 23.41 012 0.04 fAverage
. | 3_ 2848 15.88 -30.12 46.00 15 68 0_14 0.06 Average
i0 3. 288 28.02 -27.98% 56.00 27 82 0.14 0.0 QP
11 3.7193 17.91 -28.09 46.00 17.69 0.15 0.07 Average
12 3.7%3 33.45 -22.55 56.00 33.23 0.15 o.07 OF
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FCC /IC Test Report

Report No. : FR811107-02

Test Mode: Mode 4

Frequency Range of Test: from 0.15 MHz to 30 MHz
Temperature: 24~25

Relative Humidity: 51~53%

Test Engineer:
All emissions not reported here are more than 10 dB below the prescribed limit.

m The test that passed at the minimum margin was marked by a frame in the following data
- Lewvel {(dBuV})

Darren

Date: 2005-06-20

\

CISPRCNSVCCI-B

I Y
\ CISPRCHSVCCI-B AY
|
L] q
¢ 1 il
1P
]
0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : COD4-HY
Condition : CISPR/CNS/VCCLE LISN 2008 0416 99041 LINE
EUT : Smart Phone
POWER: 120V/60Hz
Model :FD811107-02
Meme :DMode 4
ILIEY :
Over Limit Read LTSN Cable
Freq Lewvel Limit Line Lewel Factor Loss Remark
MH= dBulf de dBul dBul¥f dB dB
1 0.1815220 48.17 -16.25% 64._42 48 06 0.09 0.02 QP
2 D0_1815220 34. 76 -1%. 66 54.42 34_65 o_0% 0.02 Average
3 0.24164%0 38_20 -23.84 62.04 38_0% o009 0.03 QP
4 0_2416480 2517 -26_ 87 52.04 25_05 0_0% 0.03 Rverage
5 0_.3018750 39.42 -20.717 60.19% 39_2% o._10 0.04 QP
& 0_3018750 34.47 -15.712 50.19 34_33 o_10 0.04 Average
T 0_3614620 38.97 -1%.712 58%.69 38_82 o_10 0.05% QP
% E0.3614620 34.06 -14_.63 48_ 692 33_91 o._10 0.05 Average
9 0_4823131%10 37.28 -1%. 04 56_32 3713 0_10 0.05 QP
|1ll E0.4811%10 33.70 -12_62 46_.32 33.55 0._10 0.05 Average |
11 o0.5408%00 35.08 -20.92 56.00 34_93 o_10 0.05 QP
12 0.5408%00 31.05 -14.95 46.00 30.90 o._10 0.05 Average
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m Lewvel {<(BuV} Date: 2005-06-20

CISPRCNSAVCCI-B

\ CISPRICHSVCCLEB AV

. 0.150.2 0.5 1 2 5 10 20 30
Frequency {MHz)

Site : CO04-HY

Condition : CISPR/CNS/VCCI-B LISN 2008 0416 99041 NEUTRAL
EUT : Amart Phone

POWER: 120V/60Hz

Model :FD811107-02

Memo :Dode 4

INMET
Over Limit Bead LISN Cable
Freq Lewvel Limit Line Lewvel Factor Loss Remark
MH= dBulf de dBulf dBulf de de
1 0.1815220 45.70 -1%.72 64.42 45 60 008 0.02 QP
2 0_1815220 30.93 -23.49 54.42 30.83 o008 0.02 RAverage
3 0.2403720 37.29 -24.719 &2.0% 3I7.1% o.og 0.03 QP
4 0_2403720 22.04 -30.04 52.08%8 21.93 0_08 0.03 Average
5 0.2%86930 33.50 -26.718 60.28 33.37 0o.02 0.04 QP
6 0_2986930 22 36 -27.92 50_.28% 22_23 o_09 0. 04 Average
T 0.3525520 31.46 -27.28 58.74 31.32 o092 0.05 QP
& 0.3595520 20.52 -2%.22 48.74 20.3% 0._09% 0.05 Average
3 0.41%267T0 2777 -2%.69 57.46 2ZT.62 o002 0.06 QP
i0 0.4122670 1%.15 -22.31 47.46 1800 o092 0.06 Rverage
11 0.4811%10 26.87 -292.45 56.32 26.73 o002 0.05 QP
12 0.4811%10 20.16 -26.16 46.32 20.02 o009 0.05 fverage
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Test Mode: Mode 5

*  Frequency Range of Test: from 0.15 MHz to 30 MHz
Temperature: 24~25
* Relative Humidity: 51~53%
Test Engineer: __Darren
= All emissions not reported here are more than 10 dB below the prescribed limit.

m The test that passed at the minimum margin was marked by a frame in the following data
- Lewvel {(dBuV}) Date: 2008-06-20

CISPRCNSAVCCI-B

\-\‘\ CISPRCHSWCCI-B AV

s
—

acead

L=

» h150.2 0.5 1 2 5 10 20 30
Frequency (MHz)

Site : CO04-HY

Condition : CISPR/CNS/VCCLB LISN 2008 0416 99041 LINE
EUT : Smart Phone

POWER: 120V/60Hz

Aodel :FD811107-02

Memo :Dode 5

ILIEL
Over Limit Bead LISN Cable
Freq Lewvel Limit Line Lewel Factor Loss Remark
MH= dBulf de dBul dBulf dB dB
1 0.1796080 46.06 -1%.44 6£4.50 45 95 o.09 0.02 QP
2 01796080 36_95 -17.55 54.50 36._854 o_02 0.02 RAverage
3 0.23%1010 35.64 -26.4% £2.13 35._52 o092 0.03 QP
4 0.23%1010 24 1% -27.%4¢ 52.13 24_07 009 0.03 Average
5 0.3002800 3204 -21.20 £0.24 3I8&_390 o_10 0.04 QP
& O0.3002800 34_97 -15.27 50.24 34 %3 o_10 0.04 Rverage
T 0.3595520 38._57 -20.17 S5%.74 38 42 o_10 0.05% QP
8 =0.3595520 34 06 -14 68 48.74 33_91 o_10 0. 05 Average
9 0.4811%210 36_82 -19.50 56.32 36_67 o_10 005 QP
|1ﬂ E0_ 4811910 33.37 -12.95% 46.32 33_22 0o_10 0.05 Ruverage |
11 0.7197740 34 .83 -21. 17 56.00 34 69 0o_11 0.03 QP
12 E0.7197740 3272 -13.28 46.00 32_.05%8 .11 0.03 Average
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Lewvel {<(dBuV} Date: 2008-06-20

\ CISPRCNSVCCIB

|
\-\-\-\ CISPRCHSNCCI-B AV

0 1502 0.5 1 2 5 10 20 30

Frequency (MHz)

Site : COD4-HY
Condition : CISPRYCNS/VCCILB LISN 2008 0416 99041 NEUTRAL
EUT : Smart Phone
POWER: 120V/60Hz
AModel :FD£11107-02
Meme :DMode S
INMET : 004401 45066639701
Over Limit Bead LISN Cable
Freq Lewvel Limit Line Lewel Factor Loss Remark

MH= dBulf dE dBul dBulf dB dB
1 0.1796080 44 .75 -19.715 64_50 dd4_ 65 0.08 0_02 QP
2 0_17%960%0 30.38 -24.12 54.50 30_2% 0.08 0.02 Average
3 0.2403720 36.03 -26.05 &2.0%8 35_92 0.og 0.02 QP
4 0_.2403720 21.01 -31.07 52.08% 20.90 0.08 0.03 Average
5 0_2986930 3292 -27.36 &0.2% 32_79 0.09 0.04 QP
6 D0_2986930 2318 -27.10 50_.28%8 23 _05 0.09 0._04 Average
T ©0_.3595520 30.46 -28.28 S5%.74 30_32 0.09 0.05% QP
% 0_3595520 20.42 -28.32 4%.74 20_2% 0.09 0.05% RAverage
3 0.4214950 27.63 -2%.719 57.42 27.48 0.09 0_06 QP
i0 0.4214950 18.08% -29_.34 47.42 17.93 0.09 0.06 Average
11 0.48119%10 26.91 -29.41 56.32 26.77 0.09 0.05 QP
12 0.4811%10 19.88% -26_44 46.32 19.74 0.09 0.05% Average

Page Number : 163 of 186



BERETINY LAE.

FCC /IC Test Report

Report No. : FR811107-02

Test Mode: Mode 6
Frequency Range of Test: from 0.15 MHz to 30 MHz
Temperature: 24~25

Relative Humidity: 51~53%

Test Engineer:
All emissions not reported here are more than 10 dB below the prescribed limit.
m The test that passed at the minimum margin was marked by a frame in the following data

Darren

Date: 2008-06-20

Lewvel {dBul}
a0

\
\

CISPR.CHSVCCI-B

CISPRCHSVLCCI-B AY

Bl
1ZI1
Y
1]
0150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : COD4-HY
Condition : CISPR/CNS/VCCI-B LISN 2008 0416 99041 LINE
EUT : Smart Phone
POWER: 120V/60Hz
Aodel :FD811107-02
Memo : Mode 6
IMET
Over Limit Read LISN Cable
Freq Lewvel Limit Line Lewvel Factor Logs Remark
MH= dBulf dB dBul dBulf dB dB
1 E0.1805620 45.35 -1%.11 64.46 45_24 0o_0% o.02 QP
2 D0_1805620 33.47 -20.9% 54 46 33_36 o_09% 0.02 Rrerage
3 0.2403720 34.70 -27.38 62.08 34 5% o009 0.03 QP
4 0.2403720 23.97 -2%.11 52.0% 23_85 009 0.03 Average
5 0_2%86930 38.73 -21.55 60.28% 3&_59 0._10 0.04 QP
& E0_2986930 34.98 -15.30 50.2% 34 84 o_10 0.04 Average
T OD.3614620 3IFT.T9 -20.90 5E_ 69 37 64 0_10 0.05 QP
8 E0.3614620 33.16 -15.53 48.62 33.01 0.10 0.05 Average
| 9 E0.4%11910 33.07 -1%3.25 46.32 3I2_92 0.10 0.05 fverage |
i0 E0_4811%10 36.50 -12 82 H6_.32 36.35 0_10 o.05 QP
i1 o0.5406800 3I4.92 -21 08 56.00 34_77 o_10 0.0% QP
12 E0.5406800 31.30 -14_70 46.00 3F1_15 0._10 0.05 Average
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W Lewel {dBul/} Date: 2008-06-20
"‘-u..\_‘__\_‘_\_‘_h

K CISPRICHS/VCCLE

IR

f 1502 0.5 1 2 3 10 20 30

Frequency (MHz)

Site : CO04-HY

Condition : CISPRCNS/VCCI-B LISN 2008 0416 99041 NEUTRAL
EUT : Smart Phone

POWER: 120V/60Hz

Aodel :FD811107-02

Memo :Dode 6

ILIET
Over Limit BRead LISN Cable
Fregq Lewvel Limit Line Lewel Factor Loss Remark
MH= dBulf dB dBul dBulf dB dB
1 E0.1805620 44 00 -20.46 64._46 43 90 o_0g o.02 QP
2 0_1805620 29%_.73 -24.73 54.46 29_63 0_08 0.02 Average
3 0.23%1010 35_89 -26.24 62.13 35.78 008 0.03 QP
4 0.23%1010 20_%86 -31.27 52.13% 20.75 o_0g 0.03 Average
5 0.3018750 31.55 -28.64 60_.1% 31.42 0_09% 004 QP
& 0.3018750 21.921 -28%.28 50.1% 21.78 o092 0. 04 Auverage
T 0.3633820 26.29 -32.36 5% 65 26_15 o092 0.05 QP
& 0.3633820 16 82 -31.83 48%. 65 16_68 009 0.05 Average
2 0.4214%50 27 48 -2%.94 57.42 27_33 o092 0.06 QP
i 0.4214950 17.93 -29_ 4% 47.42 171718 o092 0. 06 Rverage
11 0.4811910 26_85 -29.47 56.32 26.7T1 009 0.05 QP
12 0.4811%210 12 83 -26.49 46.32 19_%2 o092 0. 05 Average
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3.19 Test of Radiated Emission

Radiated emissions from 30 MHz to 13 GHz were measured with a bandwidth of 120 kHz and
1MHz according to the methods defines in ANSI C63.4-2003. The EUT was placed on a
nonmetallic stand, 0.8 meter above the ground plane, as shown in section 6.3. The interface
cables and equipment positions were varied within limits of reasonable applications to determine

the positions producing maximum radiated emissions.

3.19.1 Major Measuring Instruments

See list of measuring instruments of this test report.

3.19.2 Test Procedures

a. The EUT was placed on a turntable with 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on
the top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a Bi-Log antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength both for horizontal polarization
and vertical polarization of the antenna.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

f. Set the test-receiver system to Peak Detect Function and specified bandwidth with
Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will

be repeated one by one using the quasi-peak method and reported.
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3.19.3 Typical Test Setup Layout of Radiated Emission

Artenna
1
M I_] |
1rdim
EUT
3 N l
TF' 14 3am ,l
nam
Ground Plane
{ h
TurmTakle - —

Spectum Analyzer §

Ted Receiver
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3.19.4 Test Result of Radiated Emission

Test Mode: Mode 1

Test Distance: 3m

Temperature: 24~25°C

Relative Humidity: 49~50%

Emission level (dBuV/m) = 20 log Emission level (uv/m)

Test Engineer: __Andy

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m Thetest that passed at the minimum mar gin was marked by a framein the following data
- Level {dBuV/im) Date: 2008-06-18

FCC CLASS-B
=

gl

2 3 4 .
L 30 224, 418. 612, g06. 1000
Trace: (Discrete) Erequency (M)
Site ¢ DECRADE-RY
Cond i tiom FCC CLABS-E Sm LF-ANTES51121) HORTZONTAL
EUT ¢ Smart Phone
FPower v 1 E0Yac/B0Rz
Hode | {OFD RLIIDT-0Z
E?;n Hode |
{(wer Limit Eeadintenna ©Cable Preamp Ant Table
Freq level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg
L an0.00 2148 -18.62 40.00 3b.0Z [8.66 0.30 33.50 e -—- Peak
2 42,89 23.89 -[8. L1 40.00 44.72 12.02 0.30 3315 Lan 215 Peak
3 216.03 2L1.86 -24. 14 46.00 44.43 10,27 0.66 33.50 T -—- Peak
il 845,30 21.89 -24. 1L 46.00 33 22 20.14 [.20 32 87 === -—— Peak
5] gE0. 30 35,85 46,91 20,38  [.30 32.75 == -—- Peak
B 857.30 24.75 -21.256 46.00 34.892 20.94 [.27 32 38 === -—— Peak

Remark:
1. #5 Base Station Signal.
2. The spurious emission above 1 GHz is too low to be taken.
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Level {dBuvm)
a0

Date: 2008-06-18

FCC/CLASS B
22
T — i : 5
1 2? i f
0 30 224, 118. 612, g04. 1000
Trace: {Discrete) Rrequency. (NEL)
Site v DECADE-RY
Condi tiom i FCC CLASS-B Sm LF-ANT{H511217 VERTTCAL
ENT : Smart Phons
Powar v 1 20Yac/BlRz
Hode | ¢ OFD RLIIDT-02
E?Eo 1 Mode |
Over Limit EeadAintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dEB cm deg
L g9[.29 23.68 -18. 81 43.50 47.26 8.23 0.50 33.30 == --- Peak
2 176,88 26,48 -|T7.02 43.50 49.53  9.69  0.60 33.34 === -—- Peak
[3 181,74 27,83 -|5, 67 43,50 5[, 1] 9,43 0,80 33 32 130 178 Peak
4 799.80 21.84 -24.06 46.00 33.48 19.82 [.20 3Z.56 == --- Peak
5 880.30 3T. 31 48,37 20,39  [.30 3Z. 75 =mr --- Peak
3] 8957.30 24.40 -Z1.60 46.00 34.58 20.94 .27 3238 === --- Peak

Remark:

1. #5 Base Station Signal.
2. The spurious emission above 1 GHz is too low to be taken.
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Test Mode: Mode 2

Test Distance: 3m

Temperature: 24~25°C

Relative Humidity: 49~50%

Emission level (dBuV/m) = 20 log Emission level (uv/m)

Test Engineer: __Andy

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
m Thetest that passed at the minimum mar gin was marked by a framein the following data

gg LEVe! (dBuVIm) Date: 2008-06-18

FCC CLASS-B
P

gpfuntf———

5 |
4
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Freguency (MHz)

Site 1 DICADG-HY
Condi bion + FCC CLASS-E 3m TF-ANTCRS1121) HORTZONTAL
ENT i Emart Phone
FPower ¢ 1 20Yac/B0Rz
Hodel : FDOBIIID?-D2
Bemg oMode 2
5 i

Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m db dBu¥/m dbBu¥ dE/m dB dB cm deg

[l 30.00 21.98 -18. 02 40.00 35.52 19.66 0.30 33.50 LoD 216 Peak|
Z £1d.0d4 ZB.76 -19.24 4B8.00 46,74 [Z 7L 0.70 3339 == -—- Peak
3 280.83 2b.b6 -Z0.44 48.00 45.37 [Z2.86 0.70 33.38 i --- Peak
4 38330 20.11 -25.88 4B8.00 37.00 1534 0.87 33. 10 ==z -—- Peak
D 878.80 23.03 -Z2.87 48.00 34.10 20.38 L.30 3475 e --- Peak
B 957.30 24.681 -21.38 4B.00 34.78 20.94 [ 2T 32.38 o -—— Peak

Remark: The spurious emission above 1 GHz is too low to be taken.
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i Level (dBuWim}) Date: 2008-06-18
FCC CLASS B
=
i
40 el I 1
1 3 5 ]
4
! 3o 224, 418. 612, g05. 1000
Trace: (Discrete) Freguency (MHz)
Site 1 DSCADE-RY
Condi kbiam + FCC CLASS-B 3m LF-ANTCRS1121) YERTTCAL
EUT 1 Smart Phone
Powar v 120%ac B0z
Hode| : FD RILIIDY-02
Hemo ¢ Mode 2
5/ :

(ver Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark

MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m dB dB Cll deg

l 9l.29 24.88 -[8.62 43.50 48.45 8.23 0.50 33.30 130 163 Peak
2 284.34 24,10 -Z1.80 46.00 43.85 1292 0.70 33.37 s --- Peak
3 287.04 24.56 -Z1.44 48.00 44.26 12,897 0.70 33.36 e --- Peak
4 310,40 |8 96 -27.04 46.00 37.8 3.6l 0,80 33.29 mrE -—- Peak
D 901.30 23.95 -Z2.056 46.00 34.91 20.54 .30 32.79 Fm --- Peak
B 957.30 24.71 -21.2% 46.00 34.88 20.84 [ 2T 32.38 == -—- Peak

Remark: The spurious emission above 1 GHz is too low to be taken.
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Test Mode: Mode 3

Test Distance: 3m

Temperature: 24~25°C

Relative Humidity: 49~50%

Emission level (dBuV/m) = 20 log Emission level (uv/m)

Test Engineer: __Andy

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
m Thetest that passed at the minimum mar gin was marked by a framein the following data

an Level (dBum) Date: 2008-06-18
FCC CLASS-B
Fr
i'
40 il 1 5
3] 2
4
2
L 30 224, 418. 612, 80a. 1000
Trace: {Discrete) Fresuency (M)
Site v DICADG-AY
Condi biom + FCC CLASS-E Jm LF-ANTCRLITZ1) HORTZOMTAL
EUT 1 Smart Phone
Fower : From System
Hode| : FDOBIIIQ7-D2
Hemo 1 Mode 3
54 ! |

(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m db dBu¥/m dBu¥ dE/n dB dB cm deg

l 3L.08 26.85 -13.30 40.00 40.88 [8.895 0.30 33.46 e --- Peak
Z 83.73 27.48 -l2.5l 40.00 5. 48  7.87  0.44 33,40 s -—— Peak
3 108.84 31.81 -11.59 43.50 b3.38 LL.67 0.50 33.863 Lon 224 Peak
4 J88.80 30.13 -15.87 46.00 46,92 15,49 0.8l 33.08 o -—— Peak
5 b88.80 31.75 -14.25 4B6.00 4517 1845 L.00 3287 e --- Peak
B 880.30 36,02 47.08 20039 .30 3275 o --- Peak

Remark:
1. #6 Base Station Signal.
2. The spurious emission above 1 GHz is too low to be taken.
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Level {dBu/m)
a0

Date: 2008-06-18

FCC/CLASSB
e
40 il T g
T i}
3 3 4
g 30 224, 418. 612, g04. 1000
Trace: {Discrete) Frequency: (NEz)
Site v DECADG-RY
Condi bion ¢ FCC CLAGS-E Sm LF-ANT{851121) VERTTCAL
EUT 1 Smart Phome
Power : From System
dode | ¢ OFD RIIID7-02
E?ED Hods
(ver Llimit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBuV/m dE dBu¥/m dBu¥ dBE/m dE dE Cl deg
[l 20,00 2890 -[1.30 40.00 4224 [9.86 0,30 33 50 130 LT3 Peak|
2 216.03 30,68 -15.32 48.00 b53.Zb 10.27 0.86 33.50 =mr --- Peak
3 207,88 32,57 -13.43 46.00 H2. 83 [z2.42 Q.70 33.42 === -—— Peak
4 S88. 80 32.50 -13.50 48.00 48,28 15.49 0.8 33.08 =mr -—- Peak
5] bOB. 890 34.26 -11.74 46.00 47.68 [8.45 .00 32 87 === --- Peak
B 880.30 38,11 AT LT 20039 L300 32,75 s --- Peak

Remark:

1. #6 Base Station Signal.
2. The spurious emission above 1 GHz is too low to be taken.
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Test Mode: Mode 4

Test Distance: 3m

Temperature: 24~25°C

Relative Humidity: 49~50%

Emission level (dBuV/m) = 20 log Emission level (uVv/m)

Test Engineer: __Andy

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
m Thetest that passed at the minimum mar gin was marked by a framein the following data

a0 Level {dBuvm) Date: 2008-06-18

FCC/ CLASS-B
EE

P Y o

2 a
5 4
1 30 224, 418. 612, 805, 1000
Trace: (Discrete) Frequency: (NEk)
Site v DECADG-RY
Condition ¢ FCC CLASS-B Sm LF-ANTO511217 HORTZONTAT
EUT 1 Smart Phone
Pawer 1 From System
dode | L OFD RIITDT-0Z
g?ﬂn Hode 4
(ver limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Bemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB CIl deg
L a0.54 26.66 -13.34 40.00 40,86 [8.86 0.30 33.46 == --- Peak
2 107,49 31.31 -12. 19 43.50 BHE. 8L [L.60 0.50 33.53 L0 281 Peak
3 207.88 2T7.20 -18.80 46.00 47.50 12,42 0,70 33.42 == --- Peak
4 583.90 29,57 -16.43 48.00 43.53 (808 [.00 33.04 == --- Peak
5] 096.40 31.85 -14.06 46.00 45 .42 [8.42 [.00 3Z. 88 === --- Peak
B 880.30 38.25 47.31 20,39 [ 30 3275 === --- Peak

Remark:
1. #6 Base Station Signal.
2. The spurious emission above 1 GHz is too low to be taken.
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Level {dBuvm)
a0

Date: 2008-06-18

FCC/CLASS B
e |
3 4 5
2
g 30 224, 418. 612, g06. 1000
Trace: (Discrete) Frequency (M)
Site : DICANE-HY
Cond i tiom ¢ FCC CLASS-E Sm LF-ANT(8511217 VERTTCAL
EUT 1 Smart Phone
Power 1 From System
Hode | {OFD RIITDTS0Z
g?;n Hode 4
Over Limit Eeadintenna Cable Preamp Ant Table
Freq level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dE/n dB dB cm deg
L 30.00 28 .48 -11.62 40.00 42,02 19.66  0.30 33.50 === --- Peak
[ Z 56,19 29.00 -10. 85 40,00 b4 82 T, 20 0,40 33 37 130 159 Peak |
3 2b7.88 3. 18 -13.82 46.00 bz 49 2,42 0,70 33.42 = --- Peak
4 86,80 32,70 -13.30 48.00 48.52 [5.44 0.83 33.09 —== --- Peak
5] b9B. 90 34.54 -11.46 46.00 47.96 [8.45 .00 32 8T = --- Peak
B 880.30 38.25 49.31 20,39 [ 30 3275 == --- Peak

Remark:
1. #6 Base Station Signal.

2. The spurious emission above 1 GHz is too low to be taken.
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Test Mode: Mode 5

Test Distance: 3m

Temperature: 24~25°C

Relative Humidity: 49~50%

Emission level (dBuV/m) = 20 log Emission level (uv/m)

Test Engineer: __Andy

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
m Thetest that passed at the minimum mar gin was marked by a framein the following data

an Level (dBulfim}) Date: 2008-06-18
FCC CLASS-B
=
aw—1 : 8
2 3 4 5
030 224, 418. 612 806. 1000
Trace: (Discrete) Rreguancy. (NEL)
Site v DECADE-RY
Condi tion i FCC CLASS-B 3m LF-ANT{H51121) HORTZOWTAL
EUT ¢ Smart Phome
Power : From System
Hode | ¢ OFD RIITDT-02
Eﬁmo Hode 5
ver Llaimit  Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m dB dB Cll deg
l 30,00 2842 -[1.58 40.00 41.96 19.86 0.30 33.50 130 2Tl Peak
2 107,49 30,684 -12. 86 43.50 bH2. 14 [l.60 0.50 33.58 == -—- Peak
3 207.88 28,71 -1T7.29 46.00 48.00 12,42  0.7T0 33.42 === --- Peak
4 565. 30 28.46 -16.54 48.00 43.39 [& [l [.00 33.03 == --- Peak
5] bOB. 90 3L.7T7 -14.23 46.00 45.19 [8.45 .00 32 87 === --- Peak
B 820.30 38.98 4804 20,39 .30 3Z.75 === --- Peak

Remark:
1. #6 Base Station Signal.
2. The spurious emission above 1 GHz is too low to be taken.
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a0 Level (dBulim) Date: 2008-06-18
FCC CLASSB
e
10 —'—I | B
— 3 4 5
a 30 224, 418. 612, g06. 1000
Trace: {Discrete) Prbsipncy ARG
Site : o DICADE-HY
Cond i tiom ¢ FCC CLASS-E Sm LF-ANT{8511217 VERTTCAL
EUT 1 Smart Phaone
Power 1 From System
Hode | . OFD RIITDTS0Z
g?;n Hode 5
Over Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dE/n dB dB cm deg
L1 BE. 08 29.99 10,00 40,00 56,06 6.8 0,40 33,38 100 316 Peak
2 g5. 88 30.80 -12.5%8 43.50 53.556 0.2 0.50 33 34 == --- Peak
3 2b7.88 3. 16 -13.84 46.00 bZ. 46 12.42 0.7T0 33.42 == --- Peak
d 86,80 32,19 -13. 8L 48.00 48.00 [5.44 0.83 33.09 == --- Peak
5] boB. 90 33.69 -12.31 46.00 47 [l 8.4 [.00 32 87 == --- Peak
B 8280.30 3T7.94 49.00 20,39 [ 30 3275 === --- Peak

Remark:

1. #6 Base Station Signal.
2. The spurious emission above 1 GHz is too low to be taken.
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Test Mode: Mode 6

Test Distance: 3m

Temperature: 24~25°C

Relative Humidity: 49~50%

Emission level (dBuV/m) = 20 log Emission level (uv/m)

Test Engineer: __Andy

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
m Thetest that passed at the minimum mar gin was marked by a framein the following data

a0 Level {dBuv/m) Date: 2008-06-20

FCC CLASS-B
s

g T

3 4 s 6
030 224, 418. 612 806. 1000
Trace: (Discrete) Frequency: (M)
Site © DICHDB-HY
Condi biom i FCC CLASS-E Sm LF-ANTES51121) HORTZONTAL
EUT 1 Smart Phons
Power i From System
Hode | ¢ OFD OBITTDT-02
E?ED dode G I
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m dB dB Gl deg
| @ 30.894 34.30 -5. 70 40.00 5[.B7 [5.8] 0.30 33 28 == -—- Peak
N B3. 73 35 08 -4.82 40.00 60,06 7.897 0,44 33,40 100 134 Peak |
3 119.64 31.82 -11.58 43.50 5z, 34 12.50 Q.50 33 42 === -—— Peak
4 30b. 30 28.80 -16. 10 48.00 47.71 14.862 0.7 33.18 = --- Peak
5 388.90 29,15 -16.85 46.00 45.84 15,48 0.8 33.08 === -—— Peak
B bl6.30 3l.24 -14.7T68 48.00 45.892 1T7.5% [.00 33.27 = -—- Peak

Remark: The spurious emission above 1 GHz is too low to be taken.
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20 Level (dBuim) Date: 2008-06-20
FCCICLASS B
e
ao— : :
T 4 a 1]
iy
! 30 224, 418. 612, 806, 1000
Trace: (Discrete) Frequency: (MHz)
Site t DRCHDE-HY
Cordi bion ¢ FOC CLABG-E Jm LF-ANT{G511217 ¥ERTTCAL
EUT i Smart Phong
Power 1 From System
Hode | . FD RIITDT-02
g?ﬂo Hode B
Over Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dE dBu¥/m dBu¥ db/m 4B dB sl deg
| & 36.94 3279 -T.21 40,00 50.16 L5 6L 0.30 33.:z8 130 281 Peak
2 41. 8% 28.9T7 -11.03 40.00 49.32 12.51 0.30 33.18 === --- Peak
3 B3.73 30.36 -8.64 40.00 55.36  T.97 0.44 33.40 === --- Peak
d 386,80 34.58 -1[.4] 48.00 51.41 [5.44 Q.83 33.08 === --- Peak
5 0l4.90 34.38 -1[.62 46.00 49.07 [|7.58 [.00 33.28 === --- Peak
4] ogg. 80 34.21 -11.7T9 48.00 47.83 [8.45% L[.00 32 87 === --- Peak

Remark: The spurious emission above 1 GHz is too low to be taken.
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Test Mode: Mode 7

Test Distance: 3m

Temperature: 24~25°C

Relative Humidity: 49~50%

Emission level (dBuV/m) = 20 log Emission level (uv/m)

Test Engineer: __Andy

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
m Thetest that passed at the minimum mar gin was marked by a framein the following data

) Level {dBuvm) Date: 2008-06-20
FCC/CLASS-B
=
12
40 —|3 i i
: 4 ; ;
L 30 224. 418. 612, 806. 1000
Trace: {Discrete} Freguancy (MHz2)
Site 1 DECADA-RY
Condition + FCC CLASS-E 3m LF-ANTCRSI121) HORTZONTAL
EUT 1 Smart Phone
Power i From System
Hode| : FDOBILIDY-02
Hemo 1 Mode T
S :

(ver Limit Eeadintenna Cable Preamp Ant Table
Freq level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg

L2 30,94 34,39 -5.8L 40.00 B5L.7T8 5.6l 0.30 33 28 et -—- Peak

2 4].34 31.50 -8.45 40.00 5[.90 |25l 0.30 3316 et -—— Peak
[3 @ B3.73 3b.42 -4 58 40,00 80,40 T7.87 0.44 33 40 310 283 OF

4 386.80 31.33 -14.67 48.00 48.1b 1b. 44 0.83 33.09 e --- Peak

5 bl4.80 30.40 -15.60 46.00 45 10 I7.B& L[.00 33.28 mA -—— Peak

B bB5.30 Z8. 89 -17.11 4B6.00 4zZ. 8l & 11 L.00 33.03 e --- Peak
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o Level (dBuvm) Date: 2008-06-18
FCC CLASS-B
i FCC CLASS-B{AVG)
49 >
D 1000 3400. 5800, 8200, 10600. 13000
Trace: {Discrete) Frequency (M)
Site 1 DICHDGE-HY
Condibion + FCC CLASS-E 3m WF-ANTCE-1B)-DEDATE HORTZONTAT
EUT 1 PDA Phone
Power 1 From System
Hode | : FDOBILIDY-02
Hemn v Mode T
5 :

Over Limit Eeadintenna Cable Preamp Ant Table
Freq Llevel Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m db dBu¥/m dBu¥ dE/n dB dB cm deg

8968.00 b51.58 -2Z.41 T74.00 43.84 36.45 T.77 36.57 Lo 0 Peak
BOBR. 00 41.88 -12.3L 54.00 34.04 36.4> T.7T 36.57 L30 B4 Average

[0 —
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a5 Level {dBuvm) Date: 2008-06-20
FCC/CLASS-B
e
pt
40 o—
I 4
13 5 B
q 30 224. 418. 612, 806. 1000
Trace: (Discrete) Frequency ()
Site 1 DECHODA-RY
Condibign i FCC CTAES-E Jom TF-ANTCHS1121) YERTTCAL
EUT 1 Smart Phone
Power i From System
Hodel o FD OBILIOY-DZ
Hemo 1 Mode T
L] :

(ver laimit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Bemark

MHz dBu¥/m db dBu¥/m dbBu¥ dbE/m dB dB cm deg

l @ 30.94 33.89 -6.11L 40.00 5L.26 1661 0.30 33.:28 Lon 152 Peak
2 @ 83.73 33.28 -6.72 40.00 B8.27 T.87 0.44 33.40 = -—- Peak
3 98.58 34.48 -9.0Z 43.50 56.43 10.79 0.50 33.Z5 o --- Peak
4 J88.80 3b.72 -10.28 4B.00 5250 15,49 0.8l 33.08 e -—— Peak
5 bl6.30 31.84 -14.16 48.00 4B.52 17.58 L.00 33.27 e --- Peak
B bOR. 80 33.82 -l2. 18 4b.00 47.24 8. 46 [.00 3Z.87 e -—— Peak
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o Level (dBulvm) Date: 2008-06-18
FCC CLASS-B
i FCC CLASS-B {AVG)
49 =2
D 1000 3400. 5800, 8200, 10600. 13000
Trace: {Discrete) Frequency (M)
Site 1 DICHDG-HY
Condibion : FCC CLAES-T 3m WF-ANTCE-1B)-DEDAIE VERTTCAL
EUT 1 PDA Phone
Power i From System
Hode | o FDOBILIDY-02
Hemn v Mode T
5 :

Over Limit Eeadintenna Cable Preamp Ant Table
Freq Llevel Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m db dBu¥/m dBu¥ dE/n dB dB cm deg

8948.00 51.79 -2Z. 21 T4.00 44.19 36.43 T.74 36.57 Lon 0 Peak
BO48. 00 41,79 -12.21 54.00 34.19 36.43 T.74 36.57 130 42 Average

[0 —
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4. List of Measuring Equipments

Instrument Manufacturer Model No. Serial No. Characteristics|Calibration Date| Due Date Remark
. Conduction
EMC Receiver R&S ESCS 30 100359 9kHz — 2.75GHz| Mar. 03, 2008 | Mar. 02, 2009
(CO04-HY)
Conduction
LISN MessTec NNB-2/16Z 99079 9kHz — 30MHz | Mar. 31, 2008 | Mar. 30, 2009
(CO04-HY)
LISN Conduction
) EMCO 3810/2NM 9703-1839 9kHz — 30MHz | Mar. 22,2008 | Mar. 21, 2009
(Support Unit) (CO04-HY)
Conduction
RF Cable-CON UTIFLEX 3102-26886-4 CB049 9kHz — 30MHz | Apr. 20,2008 | Apr. 19, 2009
(CO04-HY)
Conduction
ISN SCHAFFNER ISN T400 21653 9kHz —30MHz | Mar. 27, 2008 | Mar. 26, 2009
(CO04-HY)
) Conduction
EMI Filter LINDGREN LRE-2030 2651 <450 Hz N/A N/A
(CO04-HY)
Spectrum . Radiation
Agilent E4408B MY44211028 9KHz-26.5GHz | Oct. 17, 2007 | Oct. 16, 2008
Analyzer (0O3CHO06-HY)
) Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz | Dec. 01, 2007 | Nov. 30, 2008
(0O3CHO06-HY)
Double Ridge Radiation
EMCO 3117 000666583 1G~18G Aug. 29, 2007 | Aug. 28, 2008
Horn Antenna (03CHO06-HY)
Radiation
SHF-EHF Horn | SCHWARZBECK | BBHA 9170 9170-251 14G - 40G Oct. 17, 2007 | Oct. 16, 2008
(03CHO06-HY)
- . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 22, 2007 | Nov. 21, 2008
(03CHO06-HY)
. Radiation
Pre Amplifier EMEC PA303 PA303-SMA-059 | 100K~3GHz Nov. 26, 2007 | Nov. 25, 2008
(0O3CHO06-HY)
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5. Uncertainty Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Uncertainty of %
Contribution u(xi )
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
Combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of
2.26
Confidence of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Uncertainty of %
Contribution 4B Probability u(xi )
Distribution

Receiver reading 0.11 Normal(k=2) 0.06
Antenna factor calibration 0.91 Normal(k=2) 0.46
Cable loss calibration 0.12 Normal(k=2) 0.06
Pre Amplifier Gain calibration 0.15 Normal(k=2) 0.08
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.52 Rectangular 0.88
Mismatch +0.45/-0.48 U-shaped 0.33

Combined standard uncertainty Uc(y) 1.30

Measur_ing uncertainty for a level of 260

Confidence of 95%  U=2Uc(y)
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Uncertainty of Radiated Emission Measurement

(1GHz ~ 40GHz)

Uncertainty of %

Contribution Probability u(xi ) Ci Ci* u(xi )
dB
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR I'1=0.197 +0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2=0.194
Uncertainty=20log(1-I'1*T"2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
Confidence of 95%  U=2Ue(y) 4.12
The measured resultis ydBuV+UdB
for a level of confidence of approximately 95 (k=2)
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Appendix A. Photographs of EUT

Please refer to Sporton report number EP811107-02 as below.
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